







































































I







EXG 380 X

.,»/
HYDRAULIC SYSTEM TRANSMISSION / .

/ o
]

ELECTRIC SYSTEM

GRAIN PUSHER




TUBE SUPPORT

N° PART DESCRIPTION QTY
1 27.39.87120 - Assembly Latch 1
2 27.39.85192 - Support Assembly 1
3 | 98.002.063019 | - Hex. Head Screw 1/4" X 3/4" | 1
4 | 98.659.087193 | - - Plate 1




GRAIN PUSHER - ASSEMBLY

N° PART DESCRIPTION Q1Y
98.002.127032 | - Hex. Head Screw 1/2" X 1 1/4"
98.301.150127 | - Hex Nut G5 @ 1/2" RW
98.310.101127 | - Grower Washer 1/2"

PARTS' LIST

WIN|=

DO |®

OPTIONAL: EXTENSION @




GRAIN PUSHER

N° PART DESCRIPTION QTyY
1 27.39.87906 - - Grain pusher 1
2 | 27.39.87930 - - Arm Assembly 1
3 | 27.39.87935 - Support Assembly 1
4 | 27.42.87937 --Cap 1
5 | 27.43.81763 - - Lock Pin 1
6 | 27.43.87934 - - Lock Pin 1
7 | 98.002.063016 | - Hex. Head Screw 1/4" X 5/8" 1
8 98.311.101063 | - Chamfered Washer 1/4" 1
9 |[98.378.087923 | - - Hydraulic Cylinder @ 2 3/8" - 500 mm | 1
10 | 98.334.045060 | - - Split pin 4 X 70 mm 1
11 | 98.002.127025 | - Hex. Head Screw @1/2" X 1" RW G5 12
12 | 98.310.101127 | - Grower Washer 1/2" 12
13 | 98.311.101127 | - Chamfered Washer 1/2" 12




AXLE

N° PART DESCRIPTION Q
1 27.43.85775 - - Lock Pin 2
2 98.378.085774 trabajo | - - Hydraulic Cylinder 4"x200mm | 1
3 | 98.380.540090 - - Cotter pin 2R @4X80 4
4 | 27.42.85168 - - Supplement 1
5 |27.42.87168 - - Supplement 1
6 | 27.39.87151 - Centering Assembly 2




BEDPLATE

DESCRIPTION

PART

NO

- Hex. Head Screw 3/4" X51/2"W | 6

> =
5| 3|3
= +
Q [
2 £
@ 7
< ©
2|3|2
© —
o [}
3| %| 3
m =
' O
1 1
(=2 k=]
<o
O™~
- O]
K K=)
| =|=
Qlaile
[ IE=3D=
I
N]oO|
N|O| O
—|N|™




STUB AXLE ASSEMBLY

1 27.39.85830 - - Tire Assembly 1
2 27.39.87601 - - Axle assembly 1
3 | 98.002.158127 | - Hex. Head Screw 5/8" X 5" | 2
4 | 98.304.151158 | - Lock Nut W 5/8" 2
5 | 98.306.350127 | - Lug Nut NF 1/2" 5

WHEEL HUB




N° PART DESCRIPTION QTY
1 | 27.41.87604 --Cap 1
2 | 27.43.87602 - - Shaft 1
3 |29.41.87603 - - Wheel Hub 1
4 | 29.43.25227 - - Washer @32,5 1
5 | 98.232.127044 | - Hub Screw 1/2" X 1 3/4" 5
6 | 98.303.311316 | - Castle Nut RNF 1 1/4" 1
7 | 98.306.350127 | - Lug Nut NF 1/2" 5
8 | 98.334.050060 | - - Split pin @ 5 X 60 mm 1
9 | 98.460.100097 | - Straight Grease Fitting 1/8" | 1
10 | 98.610.175652 | - DBH Oil Seal 6002 1
11 | 98.730.330735 | - - Bearing 30207 1
12 | 98.730.330945 | - - Bearing 30209 1

WHEEL HUB - 27.39.87601




AXLE

N° PART DESCRIPTION QTY
1 27.39.87815 | - - Axle assembly | 1




ROLLER ASSEMBLY

N° PART DESCRIPTION QTY
1 27.39.85412 | - - Roller 1




ROLLER DRIVE

N° PART DESCRIPTION QTY N° PART DESCRIPTION QTY
1 27.39.87421 - - Cover Assembly 1 10 | 98.002.095019 | - Hex. Head Screw 3/8" X 3/4" 1

2 | 27.39.87368 - - Chain Tensioner Assembly 1 11 | 98.002.127032 | - Hex. Head Screw 1/2" X1 1/4" | 1

3 | 27.39.85480 - - Pinion Assembly 1 12 | 98.304.151095 | - Lock Nut RW 3/8" 1

4 | 27.39.89490 - - Coupling Assembly 1 13 | 98.310.101127 | - Grower Washer 1/2" 1

5 | 27.39.85412 - - Roller 1 14 | 98.311.100095 | - Chamfered Washer 3/8" 1

6 | 20.29.87030 - - Reduction gearbox 1 15 | 98.388.110254 | - - ASA joint 1

7 | 20.39.87040 - - Orbital Hydraulic Motor 1 16 | 98.408.014264 | - - Handle LTD 875 1833 1

8 | 27.42.87410 - Flat Washer 1/2" 1 17 | 27.43.88542 - - Chain 1

9 |27.42.87422 --Cap 1

SPROCKET
WELDED REINFORCED TENSIONER

Cro




WELDED REINFORCED TENSIONER

TION
27.43.87367 - ioner Z14 ASA
2 |98.321.000300 | - - Key ring @30MM
000000000000000000 y ring 955
. . ing 600
5 | 27.39.87369 - - Tightener Assembly




OUTPUT HUB PINION

N° PART DESCRIPTION QTY
1 98.061.095038 | - - Stud W 3/8" x 1 1/2" | 1
2 | 98.061.095044 | - - Stud W 3/8" x 1 3/4" | 1
3 | 98.301.150095 | - Hex Nut W3/8" x 16 2
4 | 27.39.85480 - - Pinion Assembly 1

"0




REDUCTION GEARBOX

REDUCTION GEARBOX

80CC ORBITAL MOTOR

N° PART

98.002.127025

DESCRIPTION
- Hex. Head Screw @1/2" X 1" RW G5

QTY

20.29.87030

- - Reduction gearbox

98.309.101127

- Flat Washer @ 1/2"

AlIWIN|=

98.310.101127

- Grower Washer 1/2"

Alih|=|b




ORBITAL MOTOR

20.43.85042 - - Gear wheel Z:20 - M 2.5
20.43.85097 - - Washer @1"
20.43.85098 - - Lock 91"3/4

98.002.063025

- Hex. Head Screw 1/4" X 1"

98.002.127038

- Hex. Head Screw 1/2" X 1 1/2"

98.310.100063

- Grower Washer 1/4"

98.310.101127

- Grower Washer 1/2"

98.378.003163

- - Roller 80cc Orbital Motor

1
2
3
4
5
6
7
8
9

20.29.87030

- - Reduction gearbox

Q
1
1
1
1
2
1
2
1
1




ROLLER

N° PART DESCRIPTION QTY
1 06.41.00150 - - Support 1
2 | 27.39.85412 - - Roller 1
3 | 27.39.85415 - - Sprocket Assembly 1
4 | 27.39.85416 - - Sprocket Assembly 1
5 | 27.39.89490 - - Coupling Assembly 1
6 | 27.43.85457 - - Bushing 1
7 | 27.43.85458 - - Washer @63.5 1
8 | 27.43.85460 - Flat Washer ©63.5 1
9 | 27.43.89492 - - Cotter pin 12X12 1
10 | 98.002.127038 | - Hex. Head Screw 1/2" X 1 1/2" | 6
11 | 98.002.127044 | - Hex. Head Screw 1/2" X 1 3/4" | 4
12 | 98.002.127089 | - Hex. Head Screw 1/2" X 3 1/2" | 1
13 | 98.301.150127 | - Hex Nut G5 @ 1/2" RW 4
14 | 98.309.101127 | - Flat Washer @ 1/2" 1
15 | 98.310.101127 | - Grower Washer 1/2" 10
16 | 98.342.085560 | - Elastic Spring 1
17 | 98.460.300063 | Straight Grease Fitting 1/4" NF | 1
18 | 98.755.069550 | - - Bearing UC210 1
19 | 27.39.85486 - - Stub Axle Assembly 1




ROLLER HOLDER

N

o ®

N° PART DESCRIPTION QTY
1 27.39.85401 - - Roller support 1

2 27.39.87427 - - Roller support 1

3 | 27.43.85198 - - U-Bolt 3

4 | 98.002.079032 | - Hex. Head Screw 5/16" X1 1/4" | 3

5 |98.002.127038 | - Hex. Head Screw 1/2" X 1 1/2" 7

6 | 98.301.150127 | - Hex Nut G5 @ 1/2" RW 7

7 |98.310.101095 | - Grower Washer @ 3/8" 3

8 |98.310.101127 | - Grower Washer 1/2" 7




ROLLER SUPPORT ASSEMBLY

N° PART DESCRIPTION QTY
1 06.41.00145 - - Support 1
2 | 27.42.85409 - - Support 1
3 | 27.43.80417 - - Washer @2"1/4 1
4 | 98.002.127032 |- Hex. Head Screw 1/2" X1 1/4" | 1
5 |98.002.127038 |- Hex. Head Screw 1/2" X 1 1/2" | 7
6 | 98.002.127044 |- Hex. Head Screw 1/2" X 1 3/4" | 4
7 |98.301.150127 | - Hex Nut G5 @ 1/2" RW 11
8 98.310.101127 | - Grower Washer 1/2" 12
9 | 98.460.300063 | Straight Grease Fitting 1/4" NF | 1
10 | 98.755.355545 | - - Bearing UC 209 1
11 | 27.39.85401 - - Roller support 1
12 | 27.39.85492 - - Down linkage 1
13 | 27.39.85412 - - Roller 1




REDUCTION GEARBOX ASSEMBLY

N° PART DESCRIPTION QTY
1 13.43.11051 --Cap 3/8" 2
2 | 20.41.85026 --Cap 1
3 | 20.41.85027 --Cap 1
4 | 20.43.80024 - - Rubber Cover 1
5 | 20.43.85069 - - Cotter pin 14X14X37 2
6 | 20.43.85071 - - Shaft 2
7 | 20.43.85072 - - Bushing 2
8 | 20.43.85073 - - Bushing 2
9 |20.43.85075 - - Washer 92" 1
10 | 20.43.85076 - - Gear wheel Z21 M 3 1
11 | 20.43.85077 Outer Gear wheel - 1
12 | 20.43.85081 - - Gear wheel Z84 M3 1
13 | 20.43.85082 - - Gear wheel 2101.6 - Z23 M3.5 | 1
14 | 20.43.85083 - - Bushing 92" 1
15 | 20.43.85091 - - Gear wheel Z76 M3.5 1
16 | 20.43.85093 - - Shaft N°3 1
17 | 20.43.85094 - - Bushing 1
18 | 20.43.85095 - - Washer @76.2 1
19 | 98.037.095038 | - Umbraco Screw RW 3/8"x1"1/2 | 8
20 | 98.322.000620 | - - Key ring @62MM 2
21 | 98.322.000900 | - Int. Retaining ring 1
22 | 98.329.080018 | - Elastic Pin @ 8 x 18 mm 2
23 | 98.368.102120 | - - Lifting Eyebolt M12 1
24 | 98.370.100972 | - Breathing Valve 1/8" BSP 1
25 | 98.611.175568 | - DBH Oil Seal 9388 1
26 | 98.612.100062 | - DBH Oil Seal 1168 2
27 | 98.705.206530 | - - Bearing 6206 4
28 | 98.705.207750 | - - Bearing N° 6210-2RS 2




ROLLER LOCK

N° PART DESCRIPTION  QTY
1 27.39.85095 | - Pin Assembly | 1




N° PART DESCRIPTION QTY
1 27.29.88650 | - - Mechanical Jack | 1
2 27.39.87120 | - Assembly Latch 1

MECHANICAL JACK

OPTIONAL: JACK SUPPORT




TOWBAR

N° PART
27.29.88385

DESCRIPTION
- - Towbar

QTY

98.002.158025

- Hex. Head Screw 5/8" X 1"

98.002.158044

- Hex. Head Screw 5/8" X 1 3/4"

98.301.150158

- Hex Nut 5/8 W G° 5

Q|h|WIN|=

98.310.101158

- Grower Washer 5/8"

1
3
5
5
8




HOSE SUPPORT / PTO COVER

N° PART DESCRIPTION QTY

1 | 25.39.14280 - Assembly Pin 1 ROLLER
2 | 27.39.88125 | - - Hose grommet 1 LOCK
3 | 27.42.87149 - - Support 1

4 27.43.80189 - - Shaft 1

5 | 30.29.39350 - Drive Shaft 1

6 | 98.002.095022 | - Hex. Head Screw @3/8" X 7/8" RW G5 | 4

7 | 98.002.127076 | - Hex. Head Screw 1/2" X 3" 2

8 98.007.080050 | - Hex. Head Screw M8x50 1

9 | 98.301.250080 | - Hex Nut M10x1.5 2

10 | 98.304.151127 | - Lock Nut G5 1/2" RW 2

11 | 98.310.101095 | - Grower Washer @ 3/8" 4

12 | 98.334.030030 | - - Split pin @ 3 X 30 mm 2

13 | 98.395.087190 | - - Hose grommet 2




TRANSMISSION - 27.29.95500

TRANSMISSION SYSTEM




TRANSMISSION - 27.29.95500

MAIN SHAFT ASSEMBLY

FRONT TRANSMISSION

REAR TRANSMISSION




INLET SHAFT ASSEMBLY

CHAIN TENSIONER ASSEMBLY

N° PART DESCRIPTION QTY N° PART DESCRIPTION QTyY
1 06.41.00145 - - Support 4 11 | 98.002.127038 | - Hex. Head Screw 1/2" X1 1/2" | 9
2 | 27.39.87368 - - Chain Tensioner Assembly 1 12 | 98.061.079044 | - - Stud 5/16" X 1 3/4" 4
3 | 27.39.88568 - - Sprocket Assembly 222-2020 | 2 13 | 98.301.150079 | - Hex Nut G5 5/16" RW 4
4 | 27.42.87546 - - Chain tension indicator 1 14 | 98.301.150127 | - Hex Nut G5 @ 1/2" RW 5
5 | 27.43.85188 - Splined 1 15 | 98.310.101127 | - Grower Washer 1/2" 21
6 | 27.43.85553 - - Cotter pin 10 X 10 X 74 1 16 | 98.321.000450 | - Inner Retaining ring @45 1
7 | 27.43.85554 - - Cotter pin 10X10X44 1 17 | 98.388.110254 | - - ASA joint 1
8 | 27.43.85580 - Splined 1 18 | 98.460.300063 | Straight Grease Fitting 1/4" NF | 4
9 | 27.43.88566 - - Chain 1 19 | 98.755.069545 | - - Bearing 209 4
10 | 98.002.127032 | - Hex. Head Screw 1/2" X 1 1/4" | 12




CHAIN TENSIONER ASSEMBLY

1 27.43.87367 - - Tensioner Z14 ASA80 | 1
2 27.39.87369 - - Tightener Assembly 1
3 |98.321.000300 | - - Key ring @30MM 1
4 | 98.322.000550 | - - Key ring @55 1
5 | 98.705.105876 | - - Bearing 6006 1




90° GEARBOX - PTO ASSMBLY

N° PART DESCRIPTION QTY
1 20.29.95075 - Right angle Gearbox 1
2 | 98.395.095520 | --PTO 1
3 | 98.002.127032 | - Hex. Head Screw 1/2" X1 1/4" | 4
4 | 98.310.101127 | - Grower Washer 1/2" 4

90° GEARBOX




RIGHT ANGLE GEARBOX

DESCRIPTION

1 02.43.00008 - Nut KM 8 2
2 | 03.42.00008 - Washer MB-08 2
3 | 13.43.11051 - - Plug 3/8" 1
4 | 20.41.95076 - - Casing 1
5 | 20.41.95077 - - Cast Iron Trunk 2
6 | 20.43.09813 - - Cotter pin 2
7 20.43.80024 - - Rubber Cover 1
8 | 20.43.95078 - - Gear wheel 218 - @5"1/2 2
9 |20.43.95080 - - Washer 2
10 | 20.43.95081 - - Shaft @2" 2
11 | 20.43.95082 -Bushing 2
12 | 98.002.095025 | - Hex. Head Screw 3/8" X 1" 12
13 | 98.078.127019 | - Flush head allen Screw 1/2" X 3/4" | 4
14 | 98.310.101095 | - Grower Washer @ 3/8" 12
15 | 98.370.100972 | - Breathing Valve 1/8" BSP 1
16 | 98.611.105365 | - DBH Oil Seal 5365 2
17 | 98.620.003552 | - - Rubber 2
18 | 98.730.330840 | - - Bearing 30208 4




MAIN SHAFT ASSEMBLY - 27.39.95590

N° PART DESCRIPTION QTY
1 27.39.85582 - Shaft Assembly 1
2 | 30.43.51846 - PTO Yoke 1
3 | 30.43.51848 - PTO Yoke 1
4 | 98.461.300063 | - Straight Grease Fitting 1/4" NF | 2
5 98.780.037800 | - Universal Cross Joint 2




VERTICAL TUBES - 27.29.95300

N° PART DESCRIPTION QTY
1 25.43.25324 - - Lock Pin @35 2

2 | 27.43.85303 - - Lock Pin 1
3 | 98.329.060050 | - - Elastic pin @6 x 50 mm | 1
4 | 98.334.050050 | - - Split pin @ 5 X 60 mm 2

SECONDARY VERTICAL TUBE
COD: 27.39.95305

®

PRIMARY VERTICAL TUBE
COD: 27.39.95320



SECONDARY VERTICAL TUBE - 27.39.95360

D
.
.
. .
K

.

3
.
.

H

.
.
ot
o

SECONDARY VERTICAL AUGER




SECONDARY VERTICAL AUGER - 27.39.87318

OPTIONAL: CASE - HARDENED AUGER - 27.39.87291

OPTIONAL: CASE HARDENED AUGER
FOR RICE - 27.39.87280

0 (O




CASE HARDENED AUGER FOR RICE - 27.39.87280

27.39.87280

<o

100% CASE HARDENED

o



CASE - HARDENED AUGER - 27.39.87291

27.39.87291

FIRST FLIGHTING - 130MM MIDDLE FLIGHTINGS - 80MM




SECONDARY VERTICAL AUGER

N° PART DESCRIPTION QTY

1 06.41.00145 - - Support 1

2 | 25.43.14405 - - Washer @2"1/4 1

3 | 27.42.85323 - - Support 1

4 | 98.002.127032 | - Hex. Head Screw 1/2" X 1 1/4" 4

5 |98.002.127165 | - Hex. Head Screw G5 1/2" x 6 1/2" RW | 4

6 |[98.002.158032 | - Hex. Head Screw 5/8"X1"1/4 1 e
7 |98.301.150127 | - Hex Nut G5 @ 1/2" RW 7 -
8 98.310.101127 | - Grower Washer 1/2" 7

9 |98.310.101158 | - Grower Washer 5/8" 1

10 | 98.342.014324 | - Compression Spring 4

11 | 98.755.069545 | - - Bearing 209 1




SPOUT ASSEMBLY - 27.42.87331

N° PART DESCRIPTION QTY
1 | 27.42.87331 - - Spout 1
2 | 98.002.127032 | - Hex. Head Screw 1/2" X1 1/4" | 4
3 | 98.304.151127 | - Lock Nut G5 1/2" RW 4
4 |98.311.101127 | - Chamfered Washer 1/2" 4




VERTICAL TUBE 27.39.95361

JACKETED TUBE




PRIMARY AUGER END

N° PART DESCRIPTION QTY
1 27.39.87324 - - Coupling shaft assembly 1
2 | 27.39.80342 - - Plate 1
3 | 27.39.85315 - Support Assembly 1
4 | 06.41.00245 - Cast Iron 1
5 | 98.002.127038 | - Hex. Head Screw 1/2" X 1 1/2" | 4
6 |[98.300.300317 | Nut 1 1/4"NF ESP.12 1
7 |98.301.150127 | - Hex Nut G5 @ 1/2" RW 2
8 |[98.309.100127 | - Flat Washer o1/2" 2
9 |98.310.101127 | - Grower Washer 1/2" 4
10 | 98.755.069545 | - - Bearing 209 1

PRIMARY VERTICAL AUGER




PRIMARY VERTICAL AUGER - 27.39.87312

OPTIONAL: HARDENED AUGER - 27.39.87292

OPTIONAL: HARDENED AUGER
FOR RICE - 27.39.87281







PRIMARY VERTICAL TUBE - ASSEMBLY

COVER ASSEMBLY N° PART DESCRIPTION Qry
1 98.002.158051 | - Hex. Head Screw 5/8" X 2" 9
2 | 98.304.151158 | - Lock Nut W 5/8" 9
3 | 27.39.95320 - Auger Primary Vertical Tube Assembly | 1

INSPECTION GATE ASSEMBLY

BRACE ASSEMBLY




PRIMARY VERTICAL TUBE COVER - ASSEMBLY

N° PART DESCRIPTION QTY
1 98.002.079013 | - Hex. Head Screw 5/16" X 1/2" | 7
2 98.310.100079 | - Grower Washer 5/16" 7

27.39.95315

- Front cover Assembled




INSPECTION GATE ASSEMBLY

N° PART DESCRIPTION

1 27.42.95312 --Cap

2 | 27.42.95313 --Cap

3 |[98.002.079013 |- Hex. Head Screw 5/1
4 | 98.310.100079 | - Grower Washer 5/16




BRACE ASSEMBLY

N° PART

DESCRIPTION

1 98.002.127032 | - Hex. Head Screw 1/2" X 1 1/4" | 8
2 | 98.310.101127 | - Grower Washer 1/2" 8
3 | 98.311.101127 | - Chamfered Washer 1/2" 8
4 | 27.39.95326 - - Arm Assembly 1
5 | 27.39.95325 - - Arm Assembly 1




KNIFE ASSEMBLY - 27.29.88700

N° PART DESCRIPTION QTY
27.29.88700 - - Cutting blade

98.190.127044 | - Round head square neck Bolt 1/2" X 1 3/4"
98.304.151127 | - Lock Nut G5 1/2" RW

98.309.101127 | - Flat Washer @ 1/2"

NININ|=

AlWIN|=

CUTTING BLADE ASSEMBLY




CUTTING BLADE ASSEMBLY

N° PART DESCRIPTION QTY
1 27.39.87701 - Support Assembly 1
2 | 27.39.87710 - Assembly Latch 1
3 | 27.42.87704 - - Cover support 1
4 | 27.43.88701 Strap 1
5 | 98.002.063025 | - Hex. Head Screw 1/4" X 1" 3
6 98.002.127044 | - Hex. Head Screw 1/2" X 1 3/4" | 1
7 |98.301.150063 | - Hex Nut RW1/4" 3
8 |98.304.151127 | - Lock Nut G5 1/2" RW 1
9 | 98.309.101127 | - Flat Washer @ 1/2" 1
10 | 98.310.100063 | - Grower Washer 1/4" 3




HORIZONTAL AUGER ASSEMBLY - VERTICAL TUBE

AUGER GUARDS AND HOUSINGS

\‘\\\

S/,
AN

&
}4

=
\/
N
S

()

\‘ \
A% ‘
\ \
"%\

A \8
BNG\R

>
= N -—|©
el T |~ |©O|~|—=|©|©
n
(O]
~lE <
“|: |= 14
X|N| T Q.
= [X]|X W e
2u"W Z|5
‘llmmRunRru
g15umme
HEE RN
ol ol o[~ 5] =8
o =] = ol o
olololalsl=s|=
Zz A A -
O EARIE-ICIEI R
= ©| o @] o =
2 BRI EIEEE:
A 5|Z] 2| 2| E
(W xX| X| x| x| o| 0| ®
(70 0| 0| | Q] = =|E
MIT|T||T|(O|O|O
D----
W|~=|O|N|N][O]| 0
N|WVIM|IN|N|WO|Y
(=1k=1 =1 b= R
NINOIO|IO|N|
N|N|O|V|O|O|O
b B Dl e Bl Bl A
N|N|N|~|OC|O]|
QIO|IO|O| ™| |+
= BN B B b
9] 00| 00| 0| 00| CO| |0
OO0 O
o
Pl — |||t |||~
x
(@]
i
<%
Ll
GB
=
11}
1]
=
xw
o<
-0
A\\ -0 608600




AUGER GUARDS AND HOUSINGS

QTyY

DESCRIPTION

N° PART

N|N| O
N[~~~

0

O

=

~—

-

-

X
o |.
>| o)
> 5|Q|o|e

Q2| £ -
V.V.mewxﬂ
5|5|g|al5l:| 5
E|E| Q||| 2| =
Q| Ol | ™| @
ssredWa
nlal gl 5| ® =
AAVOEtr
rrOCHue
212191 2] x| 2| 2

| X
SEEEREE
ol el I} 4 st B o KO
ol o] o] o] Y] w]
N[O
(50l K2l K2}
<|OIN|V|IO|O]| O
NMOILILVIV|O| =
N|N|IN|N|O|O]|O
NWOVOIVIOV|O| |~
QAR A i =]
I K== D=
3 R R R S B B
NINININ]O]0O] 0
N|N|N|N|[O|O|O
—|N|M|IFT|O|O| N~




HORIZONTAL AUGERS

PENDULUM
SUPPORT

PENDULUM
SUPPORT

N° PART DESCRIPTION QTY
1 27.39.87216 - Support Assembly 2
2 | 27.39.87219 - - Auger 1
3 | 27.39.87237 - Assembly Auger 1
4 | 27.39.87243 - - Auger 1
5 | 27.39.87253 - - Auger 1
6 27.39.95810 - - Down linkage 2
7 27.41.86828 - - Cover support 2
8 | 27.43.95809 - - U-Bolt 2
9 | 98.002.095089 | - Hex. Head Screw 3/8" X 3 1/2" 1
10 | 98.037.095019 | - Umbraco 3/8" X 3/4" 2
11 | 98.301.150095 | - Hex Nut W3/8" x 16 2
12 | 98.304.151095 | - Lock Nut RW 3/8" 1
13 | 99.388.200158 | -- Chain Assembly ASA 50-2 P 5/8" | 2




PENDULUM SUPPORT

N° PART DESCRIPTION QTY
1 27.39.87217 - Support Assembly 1
2 25.41.06322 - Cast Iron Support 1
3 |98.300.300254 | - Lock Nut@1" X 14 h" |1
4 | 98.755.069540 | - Self-centering Bearing | 1




GEARBOX INPUT SHAFT / ANGULAR GEARBOX PARTS' LIST

GEARBOX IMPUT SHAFT
PARTS' LIST

T DESCRIPTION Qry
W' ) 1 98.037.095025 | - Umbraco Screw 3/8" X 1" | 6
2 98.310.101095 | - Grower Washer @ 3/8" 6



GEARBOX INPUT SHAFT

N° PART DESCRIPTION QTY
1 20.41.95002 - - Casing 1
2 | 20.41.95003 --Cap 1
“ “ “\ 3 3 | 20.41.95007 - - Cast Iron Trunk 1
' y 4 | 20.41.95722 - - Washer 1
‘ 5 | 20.42.89004 - - Washer @33 1
6 | 20.42.95008 - - Washer @33 1
7 20.43.13723 Outer Gear wheel Bevel Z14 | 1
8 20.43.13724 Outer Gear wheel Bevel 226 | 1
9 | 20.43.13725 - - Cotter pin 10 X 10 X 40 2
10 | 20.43.89005 - - Cotter pin 10 X 10 X 32 2
11 | 20.43.89006 Outer Gear wheel Bevel Z22 | 1
12 | 20.43.95004 - - Shaft 1
13 | 20.43.95006 - Splined Shaft 1
14 | 20.43.95010 - - Labyrinth 1
15 | 98.037.095025 | - Umbraco Screw 3/8" X 1" | 10
16 | 98.303.311316 | - Castle Nut RNF 1 1/4" 3
17 | 98.334.050060 | - - Split pin @ 5 X 60 mm 2
18 | 98.611.395010 | - DBH Oil Seal 8828 1
19 | 98.730.131500 | - - Bearing 30210 2
20 | 98.730.330945 | - - Bearing 30209 2




GEARBOX PARTS' LIST

N° PART DESCRIPTION QTY
1 13.43.11051 --Cap 3/8" 2
2 |20.41.87002 - Lower Casing 1
3 | 20.41.87003 - Upper Casing 1
5 20.41.87010 - - Cast Iron Trunk 1
6 | 20.42.11514 - - Washer 2
7 20.43.80024 - - Rubber Cover 1
8 |20.43.87011 - Splined Shaft Z6 -1 3/4" 1
9 |20.43.87012 Outer Gear wheel Bevel Z16 1
10 | 20.43.87013 - - Nut 1
11 | 20.43.87015 Outer Gear wheel Bevel Z16 1
12 | 20.43.87016 - Cotter pin 8 X 8 X 34 2
13 | 20.43.87021 --Cap 2
14 | 20.43.95014 - - Shaft 1
15 | 27.43.85569 - - Cotter pin 10x10X36 3
16 | 27.43.87332 - - Labyrinth 1 3/4 1
17 | 98.037.095025 | - Umbraco Screw 3/8" X 1" 5
18 | 98.037.095038 | - Umbraco Screw RW 3/8"x1"1/2 | 6
19 | 98.317.202660 | - - Washer @66 7
20 | 98.370.100972 | - Breathing Valve 1/8" BSP 1
21 | 98.611.273941 | - DBH Oil Seal 8707 2
24 | 98.730.330155 | - - Bearing 30211 2
25 | 98.730.330840 | - - Bearing 30208 2

¢ \?00060/@@ 5°




DANFOSS HYDRAULIC DIAGRAM

;
>

g : REPAIR KIT
REPAIR KIT
®
]
Q Q,IET" ¢
°\j o cid
eﬁ 2 - -
9\0 = W
?gm |

N° PART DESCRIPTION QTY N° PART DESCRIPTION QTY
1 98.378.013937 | - M Adapter ADAPTADOR M 7/8" jic-M 7/8" o'ring 2 18 | 98.378.087760 | - - Hose 1/2" R17 1:595mm FS 7/8" jic (both ends) 1
2 98.378.013938 | - M ADAPTER M 3/4" jic-M 7/8" o'ring 2 19 | 98.378.087761 |- - Hose 1/2" R17 1:3740mm FS 7/8" jic (both ends) 2
3 98.378.013950 | - M Adapter ADAPTADOR M 9/16" jic-M 7/8" o'ring 6 20 | 98.378.087762 | - - Hose 3/8"R17 1:1070mm FS 3/4"jic- 90° Elbow FS 9/16"jic 1
4 98.378.013971 | - M Adapter ADAPTADOR M 1" 1/16 jic-M 1" 3/16 o'ring 1 21 | 98.378.087763 | - - Hose 3/8"R17 1:1380mm FS 3/4"jic- 90° Elbow FS 9/16"jic 1
5 98.378.020116 | - - Elbow CODO M 7/8" JIC-M 7/8" o'ring 1 22 | 98.378.087764 | - - Hose 1/4" R17 1:1325mm FS 9/16" jic (both ends) 2
6 98.378.025306 | - - Hydraulic Cylinder CILINDRO HIDR. @ 3" - CARRERA 600 mm 1 23 | 98.378.087765 | - - Hose 1/4"R17 1:3750mm FS 9/16"jic- 90° Elbow FS 3/4"jic 2
7 98.378.032216 | - M Hydraulic Cylinder 2 24 | 98.378.087766 | - M Adapter ADAPTADOR M-M 1/2"NPT-3/4"NPT 1
8 98.378.042212 | - - Hydraulic Cylinder 2 25 | 98.378.087767 | - - Elbow CODO M 7/8" JIC-M 7/8" o'ring 1
9 98.378.060135 | - M Adapter ADAPTADOR MACHO/MACHO 1/4" NPT X 9/16 Jic 2 26 | 98.378.087769 | - - Elbow CODO M 1" 3/16 JIC-M 1" 3/16 o'ring 1
10 | 98.378.080568 | - - Hydraulic Cylinder 1 27 | 98.378.087770 | - - Elbow CODO M 3/4" JIC-M 1/2" NPT 2
11 | 98.378.085558 | - Flow Control Valve VALVULA REGULADORA DE CAUDAL 1 28 | 98.378.087771 | - - Elbow CODO LARGO M 7/8" JIC-M 7/8" o'ring 1
12 | 98.378.085774 | - - Hydraulic Cylinder @ 4" - Stroke: 200 mm 1 29 | 98.378.087772 | - M Adapter ADAPTADOR M1/4"NPT-M3/4"JIC P.R 1.25mm 1
13 | 98.378.087752 | - Directional control valve Valve 1 30 | 98.378.087773 | - M Adapter ADAPTADOR M1/4"NPT-M3/4"JIC P.R 1.25mm LARGO | 1
14 | 98.378.087753 | - Unidireccional Valve VALVULA UNIDIRECCIONAL 3/4" NPT 1 31 | 98.378.087923 | - - Hydraulic Cylinder @ 2 3/8" - CARRERA 500 mm 1
15 | 98.378.087757 | - - Hose 3/4"R17 1:7520mm 90°elbow FS 1" 3/16jic-M 1/2" NPT 1 32 | 98.768.087768 | - M Tee fitting TE M 1" 1/16 jic-M 1" 1/16 jic-HG 1" 1/16 jic 1
16 | 98.378.087758 | - - Hose 3/4" R17 1:7330mm FS1"1/16 jic-M 3/4" NPT 1

17 | 98.378.087759 | - - Hose 3/4" R17 1:535mm FS 1"1/16 jic-M 7/8" jic 1




Vs

Soms
=0 05/
©) ©

b)) i

_J@D@

©

: umimmu ) \M_%
D = %\U\X@ﬂu
4%
o




BREVINI HYDRAULIC DIAGRAM

o

R

REPAIR KIT

REPAIR KIT
Ry \®
o ]:
(= =] [ =—
o o =
& > = g
9/39 2 © z =i a
0= —L 1
[z m ya < | ®/
=@ O
N° PART DESCRIPTION QTY N° PART DESCRIPTION QTY
1 98.378.013935 | - ADAPTER M 7/8" jic-M 3/4" o'ring 1 18 | 98.378.087760 | - - Hose 1/2" R17 1:595mm FS 7/8" jic (both ends) 1
2 | 98.378.013937 | - M Adapter ADAPTADOR M 7/8" jic-M 7/8" o'ring 1 19 | 98.378.087761 |- - Hose 1/2" R17 1:3740mm FS 7/8" jic (both ends) 2
3 | 98.378.013938 | - M Hydraulic Cylinder 2 20 | 98.378.087762 | - - Hose 3/8"R17 1:1070mm FS 3/4"jic- 90° Elbow FS 9/16"jic 1
4 |98.378.013971 | - M Adapter ADAPTADOR M 1" 1/16 jic-M 1" 3/16 o'ring 1 21 | 98.378.087763 | - - Hose 3/8"R17 1:1380mm FS 3/4"jic- 90° Elbow FS 9/16"jic 1
5 | 98.378.020104 | - M Hydraulic Cylinder 6 22 | 98.378.087764 | - - Hose 1/4" R17 1:1325mm FS 9/16" jic (both ends) 2
6 | 98.378.020121 | - - Hydraulic Cylinder 1 23 | 98.378.087765 | - - Hose 1/4"R17 1:3750mm FS 9/16"jic- 90° Elbow FS 3/4"jic 2
7 | 98.378.025306 | - - Hydraulic Cylinder CILINDRO HIDR. @ 3" - CARRERA 600 mm 1 24 | 98.378.087766 | - M Adapter ADAPTADOR M-M 1/2"NPT-3/4"NPT 1
8 | 98.378.032216 | - M Hydraulic Cylinder 2 25 | 98.378.087767 | - - Elbow CODO M 7/8" JIC-M 7/8" o'ring 1
9 | 98.378.042212 | - - Hydraulic Cylinder 2 26 | 98.378.087769 | - - Elbow CODO M 1" 3/16 JIC-M 1" 3/16 o'ring 1
10 | 98.378.060135 | - M Adapter ADAPTADOR MACHO/MACHO 1/4" NPT X 9/16 Jic 2 27 | 98.378.087770 | - - Elbow CODO M 3/4" JIC-M 1/2" NPT 2
11 | 98.378.080568 | - - Hydraulic Cylinder 1 28 | 98.378.087771 | - - Elbow CODO LARGO M 7/8" JIC-M 7/8" o'ring 1
12 | 98.378.085558 | - Flow Control Valve VALVULA REGULADORA DE CAUDAL 1 29 | 98.378.087772 | - M Adapter ADAPTADOR M1/4"NPT-M3/4"JIC P.R 1.25mm 1
13 | 98.378.085774 | - - Hydraulic Cylinder @ 4" - Stroke: 200 mm 1 30 | 98.378.087773 | - M Adapter ADAPTADOR M1/4"NPT-M3/4"JIC P.R 1.25mm LARGO | 1
14 | 98.378.087753 | - Unidireccional Valve VALVULA UNIDIRECCIONAL 3/4" NPT 1 31 | 98.378.087923 | - - Hydraulic Cylinder @ 2 3/8" - CARRERA 500 mm 1
15 | 98.378.087757 | - - Hose 3/4"R17 1:7520mm 90°elbow FS 1" 3/16jic-M 1/2" NPT | 1 32 | 98.378.089752 | - Directional control valve 1
16 | 98.378.087758 | - - Hose 3/4" R17 1:7330mm FS1"1/16 jic-M 3/4" NPT 1 33 | 98.768.087768 | - M Tee fitting TE M 1" 1/16 jic-M 1" 1/16 jic-HG 1" 1/16 jic 1
17 | 98.378.087759 | - - Hose 3/4" R17 1:535mm FS 1"1/16 jic-M 7/8" jic 1




REPAIR KIT / BREVINI VALVE

=
BREVINI
N° PART DESCRIPTION QTY.
98.378.089.752 Brevini DCV-40/4 Valve 1
1 98.378.013.935 | Adapter M7/8"-14h UNF Jic/M3/4"-16h UNF Or 2
2 | oo it oo 98:378.020.104 | Adapter M9/16"-18h UNF Jic/M3/4"-16h UNF Or g
3

98.378.020.121

Elbow 90° M7/8" Jic - M3/4" Or




REPAIR KIT / DALAGI CYLINDER

PLAIN NUT

DALAGI

AKRON PART DESCRIPTION
98.378.087923 | 98.378.200508 | Hydraulic Cylinder Repair Kit @2"
98.378.087923 | 98.378.200635 | Hydraulic Cylinder Repair Kit @2-1/2"
98.378.025306 | 98.378.200762 Hydraulic Cylinder Repair Kit @3"

98.378.085774 | 98.378.201016 Hydraulic Cylinder Repair Kit @4"




REPAIR KIT / MORO CYLINDER

GROOVED NUT

©

MORO
AKRON PART DESCRIPTION
98.378.087923 | 98.378.100508 | Hydraulic Cylinder Repair Kit @2"
08.378.087923 | 98.378.100635 | Hydraulic Cylinder Repair Kit @2-1/2"
98.378.025306 | 98.378.100762 Hydraulic Cylinder Repair Kit 83"
98.378.085774 | 98.378.101016 Hydraulic Cylinder Repair Kit 94"




HYDRAULIC SYSTEM: PRESSURE / RETURN

N° PART DESCRIPTION

1 98.378.085558 | - Flow Control Valve VALVULA REGULADORA DE CAUDAL 1
2 | 98.378.087753 | - Unidireccional Valve VALVULA UNIDIRECCIONAL 3/4" NPT 1
3 | 98.378.087766 | - M Adapter ADAPTADOR M-M 1/2"NPT-3/4"NPT 1
4 | 98.378.087769 | - - Elobow CODO M 1" 3/16 JIC-M 1" 3/16 o'ring 1
5 | 98.378.500125 | - M Coulping Tip ACOPLE RAPIDO MACHO C/CONO ROSCA 1/2" NPT | 2
6 | 98.768.087768 | - M Tee fitting TE M 1" 1/16 jic-M 1™ 1/16 jic-HG 1" 1/16 jic 1
7 | 98.378.087757 | - - Hose 3/4"R17 1:7520mm 90°elbow FS 1" 3/16jic-M 1/2" NPT 1
8 | 98.378.087758 | - - Hose 3/4" R17 1:7130mm FS1"1/16 jic-M 3/4" NPT 1




HYDRAULIC SYSTEM: GRAIN PUSHER

N° PART DESCRIPTION QTY
1 98.378.013950 | - M Adapter ADAPTADOR M 9/16" jic-M 7/8" o'ring 2
2 98.378.060135 | - M Adapter ADAPTADOR MACHO/MACHO 1/4" NPT X 9/16 Jic | 2
3 98.378.087752 | - Directional control valve Valve 1
4 | 98.378.087764 | - - Hose 1/4" R17 1:1325mm FS 9/16" jic (both ends) 2




HYDRAULIC SYSTEM: VERTICAL CYLINDER

N° PART DESCRIPTION

1 98.378.013950 | - M Adapter ADAPTADOR M 9/16" jic-M 7/8" o'ring

2 98.378.087752 | - Directional control valve Valve

3 | 98.378.087765 | - - Hose 1/4"R17 1:3750mm FS 9/16"jic- 90° Elbow FS 3/4"jic

4 | 98.378.087772 | - M Adapter ADAPTADOR M1/4"NPT-M3/4"JIC P.R 1.25mm

5 |98.378.087773 | - M Adapter ADAPTADOR M1/4"NPT-M3/4"JIC P.R 1.25mm LARGO




HYDRAULIC SYSTEM: HEIGHT

N° PART DESCRIPTION QTY
1 98.378.013937 | - M Adapter ADAPTADOR M 7/8" jic-M 7/8" o'ring 1
2 | 98.378.013950 | - M Adapter ADAPTADOR M 9/16" jic-M 7/8" o'ring 1
3 98.378.087752 | - Directional control valve Valve 1
4 | 98.378.087762 | - - Hose 3/8" R:17 1:1380mm FS3/4"jic 90° elbow FS 9/16" jic | 1
5 |98.378.087763 | - - Hose 3/8" R:17 1:1380mm FS3/4""jic - 90° elbow FS 9/16"jic | 1
6 | 98.378.087770 | - - Elobow CODO M 3/4" JIC-M 1/2" NPT 2




=

N° PART DESCRIPTION QTY

HYDRAULIC SYSTEM: MOTOR

98.378.013937

- M Adapter ADAPTADOR M 7/8" jic-M 7/8" o'ring

98.378.087752

- Directional control valve Valve

98.378.087761

- - Hose 1/2" R17 x 370mm FS 3/4" jic (both ends)

98.378.087767

- - Elbow CODO M 7/8" JIC-M 7/8" o'ring

Alh|WIN|—

98.378.087771

- - Elbow CODO LARGO M 7/8" JIC-M 7/8" o'ring

alalpdlialN




HYDRAULIC SYSTEM: PRESSURE / RETURN VALVE

S

N° PART DESCRIPTION QTY
1 98.378.013937 | - M Adapter ADAPTADOR M 7/8" jic-M 7/8" o'ring 1
2 |[98.378.013971 | - M Adapter ADAPTADOR M 1" 1/16 jic-M 1" 3/16 o'ring 1
3 | 98.378.020116 | - - Elobow CODO M 7/8" JIC-M 7/8" o'ring 1
4 | 98.378.085558 | - Flow Control Valve VALVULA REGULADORA DE CAUDAL 1
5 | 98.378.087752 | - Directional control valve Valve 1
6 | 98.378.087759 | - - Hose 3/4" R17 1:535mm FS 1"1/16 jic-M 7/8" jic 1
7 |98.378.087760 | - - Hose 1/2" R17 1:595mm FS 7/8" jic (both ends) 1
8 | 98.768.087768 | - M Tee fitting TE M 1" 1/16 jic-M 1" 1/16 jic-HG 1" 1/16 jic | 1




ELECTRIC SYSTEM

98.846.085846 LED LAMP + 98.846.085852 LED LAMP + 98.846.085865 LED LAMP +
ALUMINIUM CONNECTOR PLASTIC CONNECTOR (DOMESTIC MARKET) ALUMINIUM CONNECTOR + BEACON LIGHT
98.846.085869 LED LAMP + 98.846.087852 LED LAMP +

ALUMINIUM CONNECTOR + RUNNING LIGHTS PLASTIC CONNECTOR (FOREIGN MARKET)




98.846.085846



98.846.085852



98.846.085865



98.846.085869



98.846.087852

ITEM CODE DESCRIPTION QTY
Insulated cable, 2 x 1.5 m2. One side contains a male flat
1 98.846.085862 terminal while the other contains a female flat terminal. 1
Total length: 5.90 m (LIGHT BLUE - BROWN).
2 98.846.034956 LAPM. 1
Insulated cable, 2 x 1.5 m2. One side contains a male flat
3 98.846.085861 terminal while the other has none. 1
Total length: 6.30 m (LIGHT BLUE - BROWN).
4 98.846.085860 7-PIN PLASTIC PLUG 1
5 98.846.085863 2-Pole plastic plug for flat terminal. 2




OPTIONAL 27.39.87253

NO CASE - HARDENING
COD.27.39.87253

STANDARD CASE - HARDENING
COD: RC/27.39.87295

Case - Hardened auger - 90mm on
the entire length of the auger

CASE - HARDENED AUGER FOR RICE
COD:27.39.87284



OPTIONAL 27.39.87243

STANDARD CASE - HARDENING
COD: RC/27.39.87243

Case - Hardened auger - 90mm on
the entire length of the auger

CASE - HARDENED AUGER FOR RICE
COD:27.39.87283



OPTIONAL 27.39.87237

NO CASE - HARDENING
CO0D.27.39.87237

STANDARD CASE - HARDENING
COD: RC/27.39.87293

Case - Hardened auger - 55mm on
the entire length of the auger

CASE - HARDENED AUGER FOR RICE
COD:27.39.87282



OPTIONAL 27.39.87219

NO CASE - HARDENING
C0OD.27.39.87219

STANDARD CASE - HARDENING
COD: RC/27.39.87296

Case - Hardened auger - 55mm on
the entire length of the auger

CASE - HARDENED AUGER FOR RICE
COD:27.39.87285




CASE - HARDENED AUGER - 27.39.87292

27.39.87292

FIRST FLIGHTING - 130MM

MIDDLE FLIGHTINGS - 80MM




CASE HARDENED AUGER FOR RICE - 27.39.87281

27.39.87281

100% CASE HARDENED




RICE KIT - GRAIN STIRRER

N° PART DESCRIPTION QTY
1 27.43.87839 - - Lock Pin 2
2 98.002.127089 | - Hex. Head Screw 1/2" X 3 1/2" | 2
3 | 98.304.151127 | - Lock Nut G5 1/2" RW 2
4 |(98.380.035060 | -R Pin 2
5 | 27.39.95879 - Support 2
6 | 98.002.127051 | - Hex. Head Screw 1/2" X 2" 4
7 | 98.304.151127 | - Lock Nut G5 1/2" RW 4

\
\ \‘



RICE KIT - GRAIN STIRRER

\’

< T)

98.002.127044

- Hex. Head Screw 1/2" X 1 3/4"

98.002.127051

- Hex. Head Screw 1/2" X 2"

98.061.079025

N° PART DESCRIPTION

1 06.41.00230 - Bearing

2 | 27.39.87886 - - Crumbler

3 | 27.39.87892 - - Cover Assembly

4 | 27.39.95881 - Support

5 | 27.42.80221 Outer Gear wheel - Z16 - ASA80
6 | 27.43.87891 - - Stub Axle

7

8

9

- - Stud

10

98.304.151127

- Lock Nut G5 1/2" RW

11

98.378.080568

- - Hydraulic Cylinder

12

98.755.255530

- - Bearing RODAMIENTO UC206

13

27.43.87840

- - Ring

aSlalalolmlwlwW]m]mmaaa]—~




SWEEP AUGER

N° PART DESCRIPTION QTyY
1 06.41.00230 - Bearing 1
2 27.42.95850 - Right Cover support 1
3 | 27.42.95851 - Left Cover support 1
4 | 98.002.127044 |- Hex. Head Screw 1/2" X1 3/4" | 4
5 | 98.002.127051 | - Hex. Head Screw 1/2" X 2" 2
6 | 98.304.151127 | - Lock Nut G5 1/2" RW 4
7 |98.310.100127 | - Grower Washer 1/2" 2
8 | 98.378.080568 | - - Hydraulic Cylinder 1
9 | 98.755.255530 | - - Bearing RODAMIENTO UC206 | 1
10 | 27.39.87877 - - Auger 1
11 | 27.39.87878 - - Assembly 1




GRAIN STIRRER KIT

GRAIN STIRRER ASSEMBLY

N° PART DESCRIPTION QTY
1 27.39.95454 | - - Grain Stirrer Kit | 1




GRAIN STIRRER KIT

N° PART DESCRIPTION QrY
1 | 27.39.95879 | - Support 2
2 [27.43.87839 | --Lock Pin 2
3 | 98.002.127089 [ - Hex. Head Screw 1/2" X 3 1/2" | 2
4 | 98.304.151127 | - Lock Nut G5 1/2" RW 2




GRAIN STIRRER KIT

DESCRIPTION

QTY

1 06.41.00230 - Bearing 1
2 | 27.39.87886 - - Crumbler 1
3 | 27.39.87892 - - Cover Assembly 1
4 | 27.39.89887 - Inlet Hub 1
5 | 27.39.95455 - Support 1
6 27.42.87461 - - Cover support 1
7 | 98.002.127038 | - Hex. Head Screw 1/2" X 1 1/2" 1
8 | 98.002.127044 | - Hex. Head Screw 1/2" X 1 3/4" 6
9 |[98.304.151127 | - Lock Nut G5 1/2" RW 7
10 | 98.329.050025 | - - Elastic pin 1
11 | 98.378.087469 | - - Hydraulic Motor MOTOR HIDRAULICO ORB. 250CM3 | 1
12 | 98.755.255530 | - - Bearing RODAMIENTO UC206 1
13 | 27.43.87840 - - Ring 1




SWEEPAUGERKIV

1 27.39.95451 | - Assembly 1




SWEEP AUGER KIT

N° PART DESCRIPTION QTY
1 06.41.00230 - Bearing 1
2 27.42.95850 - Right Cover support 1
3 | 27.42.95851 - Left Cover support 1
4 | 98.002.127044 | - Hex. Head Screw 1/2" X 1 3/4" 6
5 |98.304.151127 | - Lock Nut G5 1/2" RW 4
6 | 98.310.101127 | - Grower Washer 1/2" 2
7 | 98.378.087469 | - - Hydraulic Motor MOTOR HIDRAULICO ORB. 250CM3 | 1
8 | 98.755.255530 | - - Bearing RODAMIENTO UC206 1
9 | 27.39.87452 - - Auger 1
10 | 27.39.87878 - - Assembly 1




FREE PROTECTION/KIT

N° PART DESCRIPTION QTY
1 27.39.95854 - Cover Assembly 2
2 | 27.42.95852 - Cover support 1
3 27.42.95853 - Cover support 1
4 | 27.42.95855 - Cover support 1
5 | 27.42.95856 - Cover support 1
6 | 98.002.127044 |- Hex. Head Screw 1/2" X 1 3/4" | 10
7 98.310.101127 | - Grower Washer 1/2" 10
8 27.39.87871 - Support Assembly 1
9 27.39.87872 - Support Assembly 1
10 | 27.39.87873 - Support Assembly 1
11 | 27.39.95874 - Support Assembly 2
12 | 27.39.95875 - Axial Reinforcement 1




GRAIN STIRRER

GRAIN STIRRER ASSEMBLY

DESCRIPTION QTY
1 27.39.95848 | - Grain Stirrer Kit | 1




GRAIN STIRRER

N° PART DESCRIPTION QTY
1 |27.43.87839 | --Lock Pin 2
2 | 98.002.127089 | - Hex. Head Screw 1/2" X 3 1/2" | 2
3 | 98.304.151127 | - Lock Nut G5 1/2" RW 2
4 | 98.380.035060 | -R Pin 2
5 |27.39.95879 | - Support 2




GRAIN STIRRER

DESCRIPTION

1 06.41.00230 - Bearing 1
2 27.39.87886 - - Crumbler 1
3 | 27.39.87892 - - Cover Assembly 1
4 | 27.39.95881 - Support 1
5 | 27.42.80221 Outer Gear wheel - 216 - ASA80 | 1
6 |27.43.87891 - - Stub Axle 1
7 | 98.002.127044 |- Hex. Head Screw 1/2" X 1 3/4" | 3
8 |[98.002.127051 | - Hex. Head Screw 1/2" X 2" 3
9 |98.061.079025 | - - Stud 1
10 | 98.304.151127 | - Lock Nut G5 1/2" RW 6
11 | 98.378.080568 | - - Hydraulic Cylinder 1
12 | 98.755.255530 | - - Bearing RODAMIENTO UC206 | 1
13 | 27.43.87840 - -Ring 1




EXTENSION ASSEMBLY

N° PART DESCRIPTION QTY
1 98.002.158044 | - Hex. Head Screw 5/8" X 1 3/4" | 4
2 | 98.304.151158 | - Lock Nut W 5/8" 4
3 |98.311.101158 | - Chamfered Washer 5/8" 9
4 | 27.39.87995 - Support Assembly 2
5 | 27.39.87996 - Down Linkage 2




HYDRAULIC SPOUT - 27.39.87385

HYDRAULIC SYSTEM

PARTS' LIST




SPOUT ASSEMBLY - 27.39.87385

o
o®

N° PART DESCRIPTION QTY

1 27.39.87377 - Down Spout 1

2 27.39.87381 - Down Linkage 1

3 | 27.43.87384 - Shaft 1

4 | 98.002.127038 | - Hex. Head Screw 1/2" X 1 1/2" | 2

5 |98.304.151127 | - Lock Nut G5 1/2" RW 4

6 | 98.309.101127 | - Flat Washer @ 1/2" 2

CYLINDER ASSEMBLY




CYLINDER ASSEMBLY

N° PART DESCRIPTION QTY
1 98.002.158063 | - Hex. Head Screw 1
2 98.002.158127 | - Hex. Head Screw 5/8" X 5" 1
3 |98.304.151158 | - Lock Nut W 5/8" 2
4 | 98.378.087378 | - Hydraulic Cylinder 1"X2"X150 | 1




SPOUT HYDRAULIC SYSTEM

N° PART DESCRIPTION QTY
98.378.032215 | - M Hydraulic Cylinder

98.378.042212 | - - Hydraulic Cylinder

98.378.087378 | - Hydraulic Cylinder 1"X2"X150

98.378.087387 | - Hose R17 3/8" L:10.8MTS M1/2"NPT-HG9/19"JIC STRAIGHT
98.378.700001 | - - Elbow CODO 90° M1/4" NPT-M 3/4" JIC 37
98.378.700002 | - Elbow 90°

oOla|h|WIN|=




JACK SUPPORT ASSEMBLY

N° PART DESCRIPTION QTY
1 98.002.158044 | - Hex. Head Screw 5/8" X 1 3/4" 3
2 | 98.301.150158 | - Hex Nut TUERCA CAB. HEX. 5/8 WG°5 | 3
3 |98.310.101158 | - Grower Washer 5/8" 3
4 | 27.39.87140 - Support Assembly 1




[

0,
|
)







CUTTING BLADE - 27.29.87700

=
o

DESCRIPTION

PART

1

1

1

||| ~— | N M| o]

Ot

AL

%)

-

X

N

N

-

s | =

|0

. |=|m

—|v|x

3}

X|X| @

Ylalal |2

“”m Ru-M
> me-mzm1
o] = | S
o|l=]|o o| o - <
| ®| 2 SSdW5rs.m
n|-| 2 © O|o|m|E
B EREHEEEEEE
.ﬂbroeedmmary
ol gl ol 2| T|xT|B|= 2| Q|2
el gl > 2 ;| X S|=
ol w| o 3| X| x| 3| 3| | K| o=
S|lao|lo|ln|o|lo| ool s[D
SA..HHRHLFG.
------
O[T VININ|MO|O
N|F|F|O|N|N|[O|O
| O|F|IV|C|IOC|IOC|O|=|~|O|NMN
O|l~|C|O|MININIO|=|—|O|O
NININNOIN|INIOVIV|IO|IO]| O
ol el ol vl IS Il Il el Bl R Il R
R[NV Rni|ai| S| |F|0|0|0
OIOO|N|N|C|IC|D|O|OC|O]||OD
HRINNE R AR bRk
NININ|IN|[O]|00]00]|00]00|00] 00|00
N|N|N|N|O|O|O|O|O|O]|O| O
O|~=|N
N|MIT|IOV|O|N|O|D| ||




